MOTORCYCLES

L= CROSSFIRE

x400 Engine Parts Manual

1. CYLINDER HEAD ASSY

No.

PART No.

DESCRIPTION

QTY

1

12200-003C00-0000

Cylinder Head Assembly

1

2. CYLINDER HEAD ASSY

No. |PART No. DESCRIPTION QTY
1 |P003C001220A0000 Cylinder Head Comp 1
2 |BGB5787-M6x%12 Flange Bolt M6x12 3
3 [PJ00000906010100 Aluminum Washer ¢ 6x¢12x1.5 1
4 |BGB901-M8x45 Stud Bolt M8x45 2
5 [PJ00000904030500 Nut M10x1.25 4
6 |P002000122020000 Pressure Plate,Cam Shaft 1
7 |BGB9074.14-M6%16 3
8 [P002000931120000 Bolt Limit Board 1
9 |P0030001207A0000 Cylinder Head Gasket 1
10 [PJ00000908020600 LOCATING PIN ¢14x16 2
11 |P002000333000000 Spark Plug (NGK DR8EA) 1
12 |P003000110180000 Bolt M10x1.25x256 2
13 [P003000110120000 Bolt M10x1.25x221 2
14 [PJ0O0000906020500 Copper Washer ¢10x@p18x3 4
15 |BGB70-M8x45 Inner Hexangular Screw M8x45 2
16 |P0030001232A0000 Cylinder Head Left Cover 1
17 |P002000123230000 Fuel Shield Cover Comp 1
18 [BGB70-M6%x25 Inner Hexangular Screw M6x25 2
19 |BGB70-M6%20 Inner Hexangular Screw M6x20 5

20 |P002000123020000 Outlet Valve Cover 1

21 |PJ00000912017700 O-Ring 107x2.4 1

22 |PJ00000912016100 O-Ring 58%2.4 2

23 |P002000123010000 Intake Valve Cover 1

3. CYLINDER BODY

No. |PART No. DESCRIPTION QTY
1 |P0030001211A0000 Cylinder Body Assy 1
2 |P003000120090000 Gasket, Cylinder Body 1
3 |PJ00000908020600 LOCATING PIN ¢14x16 1
4 |PJ00000908020700 Cotter Pin ¢18x10 1
5 [PJ00000912012300 O-Ring 18x2.4 1
6 |BGB70-M6x%30 Inner Hexangular Screw M6x30 1
7 |BGB5787-M10%x1.25%x38 |Flange Bolt M10x1.25x38 2
8 [PJ00000906003400 Washer ¢10x¢p19x2 2




4. VALVE

E‘.-' CROSSFIRE No. |PART No. DESCRIPTION QTYy
1 [P002000147110000 Intake Valve 1
2 [P002000147210000 Outlet Valve 1
13 3 |P002000147020000 Valve Spring Seat 2
4 [P002000147040000 Valve Outer Spring 2
5 |P002000147030000 Valve Inner Spring 2
6 |P002000147050000 Fuel Shield Cover Comp 2
% 7 |P002000147070000 Valve Cotter Seat 2
T 8 |P002000147130000 Valve Lock Clip 4
15 9 |P0020001441A0000 Valve Rocker Assy 2
10 |PJ00000906040200 Crinkle Washer 2
11 |P002000144030000 Rocker Shaft I 1
12 |PJ00000912010700 O-Ring 9x2 1
13 |P002000144040000 Rocker Shaft Il 1
14 |P002000122070000 Pressure Plate,Rocker Shaft 1
15 |BGB5783-M6x14 Hexagon Head Bolts M6x14 1
5. CAMSHAFT CHAIN
E"- ,E,’,!Qggﬂkf No. |PART No. DESCRIPTION QTY
1 [P002000141000000 Camshaft Assy 1
2 |BGB276-6004Z Bearing 6004Z 1
15 3 |P002000145080000 Tensioner Gasket 1
4 |P003000143040000 Timing Driven Sprocket 1
5 |PJ00000908010600 Pin g4x10 1
3 6 |P002000931140000 Driven Sprocket Shield Plate 1
14 7 |P002000143020000 Sprocket, Timing M7-6.35-112 1
6 o A\ ; 8 |P0030001452B0000 | Guide Plate 1
PA\ ‘—_ 9 |BGB5783-M10x1.25x25 |Flange Bolt M10x25 1
\'d -a® 10 |PJ0O0000906000600 Washer ¢p10x922x2.5 1
11 |P0030001451B0000 Tensioner Plate Assy 1
12 |BGB9074.14-M6x16 Bolt M6x16 2
13 13 |P002000145300000 Tensioner Assy 1
10 14 |BGB5787-M6x25 Flange Bolt M6x25 2
9 15 |BGB276-6005 Bearing 6005 1
11
12
6. CRANKSHAFT PISTON
EE’ CROSSFIRE No. |PART No. DESCRIPTION QTY
1 [P003000132000000 Crankshaft Assy 1
2 |P003000133210000 1
3 |P003000133080000 1
4 [P003000133220000 Balanced Initiative Gear 1
5 |P003000133250000 Buffer Spring 6
6 |P003000133260000 Pin ¢4.5x9.4 3
7 |P003000133230000 Drive Gear Limiting Plate 1
8 |BGB894.1-32 Circlip 32 1
9 |PJ00000912012000 O-Ring 16x3 1
10 |PJ00000906000700 Washer ¢10x¢32x5 1
11 |BGB5783-M10%1.25x40 |Hexagon Head Bolt M10x40 1
12 |BGB276-6306 Bearing 6306 1
13 |P003000110230000 Seal Ring Sheath 1
14 |P003000110240000 Seal Ring 2
15 |P004000131010000 Piston 1
16 |P0040001311A0000 Piston Ring Set 1
17 |P002000131070000 Piston Circlip 2
18 |P004000131020000 Piston Pin 1
19 |PJ00000904020800 Nut M16-27 1
20 |PJ00000906030300 Thrust Washer 1
21 |P003000133310000 Driven Gear- Balance Shaft 1
22 |BGB276-6006 Bearing 6006 1
23 |BGB1096-B5x8 Key B5x8 1
24 |P003000133110000 Balance Shaft 1
25 |BGB276-6204 Bearing 6204 1
26 |PJ00000911012100 Oil Seal 20x30x7 1
27 |P003000130010000 Semicircle Key 1




7. CRANKCASE

E‘.-' CROSSFIRE No. |PART No. DESCRIPTION QTYy
1 |P0030001120A0000 Left Crankcase Assy 1
2 |PJ00000908020500 DOWEL PIN ¢9%x¢p12x16 2
3 |BGB5787-M6x50 Flange Bolt M6x50 1
4 |BGB5787-M8x45 Flange Bolt M8x45 3
5 |BGB5787-M6x70 Flange Bolt M6x70 3
6 |PJ00000904050300 Bolt M12x1.25%x40 1
7 |PJ0O0000906020600 Copper Washerg 12x@20x2 1
8 |P003000110130000 Press Plate-Main Shaft Bearing 1
9 |BGB5787-M6x16 Flange Bolt M6x16 2
10 |P003000110140000 Press Plate-Central Shaft Bearing 1
11 (BGB819.1-M6%16 Cross Recessed Countersunk Head Screw M6x16 1
12 |PJ0O0000904050500 Bolt M14x1.5x10 1
13 [PJO0000906010700 Aluminum Washer ¢14x@20x1.5 1
14 |P003000113310000 Bracket,Clutch Protection Cover 1
15 |BGB281-1201 Bearing 6201 1
16 |PJ00000911011200 Fuel Seal 12x32x6 1
17 |P004000110320000 Oil Press Plate 1
18 |BGB5787-M6x12 Flange Bolt M6x12 1
19 |BGB5789-M6x32 Flange Bolt M6x32 4
20 (P0030001110A0000 Right Crankcase Assy 1
21 [P003000363000000 1
22 (BGB5787-M6x20 Flange Bolt M6x20 2
23 |PJ0O0000906020300 Copper Washer 10x¢p16x1 2
24 |PJ0O0000906020600 Copper Washer ¢12x@20x2 1
25 [PJ00000904050100 Bolt M12x1.25%x15 1
26 |P003000371800000 Gear Switch 2
27 |PJ00000908020300 Pin ¢10%x16 2
28 |BGB5787-M6%45 Flange Bolt M6x45 1
29 (P003000363010000 1
30 (BGB91-2x30 1

7. CRANKCASE COVER
No. |PART No. DESCRIPTION QTY
1 |P003000114010000 Cover-Let 1
2 |BGB276-60/28 Bearing 60/28 1
3 |PJ00000911011300 Oil Seal 28x52x8.5 1
4 |P003000110040000 Stator Plate 1
5 |[BGB70-M5%12 Inner Hexangular Screw M5x12 2
6 |P003000114020000 Gasket ,Left Front 1
7 |PJ00000908020300 Pin ¢10%16 2
8 |BGB5787-M6x50 Flange Bolt M6x50 7
9 |BGB5787-M6x30 Flange Bolt M6x30 3
10 |P003G00931420000 Clip 1
11 |P003000110020000 Inspection Hole Cover 1
12 |PJ00000912011400 O-Ring 13.4x2.35 1
13 |P003000156500000 Oil Dipstick 1
14 |PJ00000912012300 O-Ring 18x2.4 1
15 [BGB70-M8x50 Inner Hexangular Screw M8x50 1
16 |P0030001151A0000 Clutch Cover Seat Assy 1
17 (P003000115110000 Gasket-Clutch Cover Seat 1
18 |BGB5789-M6x32 Flange Bolt M6x32 9
19 |P0030001152A0000 Clutch Cover 1
20 |P003000115030000 Rubber Sheath 1
21 (P003000115040000 Clutch Cover plug 1
22 (BGB5789-M6x20 Flange Bolt M6x20 12
23 [BGB93-6 9
24 |P002000931170000 Pressure Plate,Left Front 1
25 |BGB819.1-M5x12 Screw M5x12 2
26 [(BGB5789-M6x16 Flange Bolt M6x16 2
27 |P003000111080000 Suspension Sheath 2

E,_ MCO’S,Q;E;?FIRE 28 |P003000112010000 Suspension Bush 1

29 (P003000115230000 1
8. SHAFT

E‘.-' gggggﬂgf No. (PART No. DESCRIPTION QTY
1 |BGB276-6004 Bearing 6004 1
2 |PJ00000912012100 O-Ring 17x1.9 1
3 |P003000222010000 Main Shaft 1
4 |P004000223040000 Chain M9-9.25-34 1
5 |BGB276-6206 Bearing 6206 1
6 |PJ00000911011400 Fuel Seal 42x55x8 1

@ 7 |PJ00000912013500 O-RING 26.1x2.4 1
8 |P003000211060000 Collar Sheath ¢26x@42x14.7 1

9 |P003000222600000 Middle Shaft Comp 1

10 |P203213937000000 Rolled Needle Bearing NK20x32x13 1

11 (P003000222800000 X Output Shaft Assy 1

12 |P003000231010000 Fork 1

13 |P003000231310000 Fork Shaft 1

14 |P003000233150000 Bolt M14x21 1

15 |PJ00000906020700 Copper Washer @14xp21x1 1

16 |P002000233020000 Spring ¢24x1 1

< 17 |BGB308-9.5 Steel Ball S9.5 1
18 |PJ00000911012000 Oil Seal 15x25.5x7 1

19 |BGB894.1-14 Circlip 14 1

20 (PJ00000906001500 Washer ¢15x¢p22x1 1

21 [P0030002332A0000 Gearshift Arm Comp 1

22 (BGB276-6204DU Bearing6204DU 1

23 (PJ0O0000906000900 Washer ¢15%925x0.5 1

12 13 24 (BGB276-B17-147C3 1

25 [PJ00000912011500 O-Ring 14x1.5 1




9. CLUTCH

E‘.-' CROSSFIRE No. |PART No. DESCRIPTION QTYy
1 1 |P0030002111A0000 Clutch Shoe Assy 1
” 3 2 |P0030002113A0000 One Way Bearing 1
3 |PJ00000904021400 Nut M22x1 1
4 |P0030002114A0000 Clutch Cover 1
5 |BGB893-80 Circlip ¢80 1
6 [BGB276-16010 Bearing 16010 1
7 |BGB894.1-50 Circlip 50 1
8 |P003000113220000 Bearing Seat Gasket 1
9 [P003000113210000 Bearing Seat 1
10 |PJ0O0000911011800 Fuel Seal SD32x66%8 1
11 |P003000211000000 CVT Primary Clutch 1
12 |PJ00000906001700 Washer ¢19.2x935%3.2 1
13 |PJ00000904020700 Nut M16x1 1
14 |P003000213000000 Asymmetrical Belt 1
15 [P003000212000000 CVT Secondary Clutch 1
& 16 |BGB5789-M6%32 Flange Bolt M6x32 8
10. OUTPUT SHAFT
E‘.-' CROSSFIRE No. |PART No. DESCRIPTION QTYy
1 |P003000112110000 Bearing Seat,X Output Shaft 1
2 |BGB276-6205 Bearing 6205 1
3 |P003000931160000 Press Plate-X Bearing Seat 2
4 [BGB819.2-M8x25 Cross Recessed Countersunk Head Screw M8x25 4
5 |PJ00000906002500 Washer ¢26x@38x (0.1~0.6) 1
6 [PJ00000904021400 WEREM22x 1 1
7 |BGB5787-M8x30 Flange Bolt M8x30 3
8 |P004000224010000 Driver Bevel Gear 1
9 [P003000224020000 Driven Bevel Gear 1
10 |P003000111110000 Bearing Seat, Y Output Shaft 1
11 |BGB276-6305 Bearing 6305 1
12 |P003000111120000 Locked Ring M65 1
13 |BGB276-6207 Bearing 6207 1
14 |PJ00000911011500 Oil Seal 35x52x7 1
15 |P0030002241A0020 U-Joint Comp 1
16 |P003000224110020 U-Joint A 1
17 |P004D002241B0020 Cross U-Joint Assy 1
18 |BGB960-20 Circlip 4
19 [PJ00000911011700 Oil Seal 35%62x9 1
20 |P003000224120020 U-Joint B 1
21 |PJO0000906001400 Washer ¢14.5x932x5 1
22 |BGB6187.2-M14 NUT M14x1.5 1
23 |PJ00000912017300 O-Ring 88x2.8 1
24 |P003000111140100 Bevel Gear Adjusting Gasket 1
25 [(BGB9074.14-M8x30 Bolt M8x30 4
26 |P003000221530000 Overload Protection Sheath 1
27 |P003000221540000 Overload Spring 1
28 (P003000221550000 Overload Spring Seat 1
29 |BGB276-6006 Bearing 6006 1
30 |PJO0000911011600 Oil Seal 30x46x8 1
31 |P003000224040000 Y Output Shaft 1
32 |BGB276-6205RS Bearing 6205RS 1
33 |P003000111130000 Bearing Lock Ring M55 1
34 |P003000224330000 Shaft Sheath ¢25x¢35x20.7 1
11. STARTING SYSTEM
EE’ CROSSFIRE No. |PART No. DESCRIPTION QTY
2= ? 1 [P003000312000000 Starting Motor 1
2 |BGB5787-M6%30 Flange Bolt M6x30 3
3 |P003000245030000 Duplicate Gear 1
4 |P003000245040000 Duplicate Gear Shaft 1
5 [PJ00000906002100 Washer ¢25xp36x1 1
6 |P0030002440A0000 Disk Gear 1
7 |P002000243100000 Overrunning Clutch 1
(@/ 8 |BGB70-M8x16 Inner Hexangular Screw M8x16 6
] 9 [BGB93-8 6




12. OIL PUMP, FILTER

—
L£Z

CROSSFIRE

ORCYCLE.

No. |PART No. DESCRIPTION QTYy
1 [P003000151100000 Oil Pump Assy 1
2 [P003000151010000 Oil Pump Gasket 1
3 |BGB5787-M6x25 Flange Bolt M6x25 3
4 [PJO0000906010700 Washer ¢14x920x1.5 2
5 |P003000111050000 Oil Cooler Pipe Joint 2
6 |P003000152030000 Oil Filter Strainer 1
7 |BGB9074.14-M6%x16 Bolt Comp M6x16 2
8 |BGB308-8 Steel Ball S¢8 1
9 |P003000152070000 Spring @8xp1x32.5 1
10 |P003000152060000 Press Plate 1
11 |P003000152000000 QOil Filter 1
12 |P003000152010000 QOil Filter Joint 1
13 |P010D00153072050 Oil Pipe 1
14 |PJ00000907300000 Clamp ¢12~¢20 2

13. OIL PUMP

E,_ ggeggﬂnf No. |PART No. DESCRIPTION QTY
1 [P003G00190090000 Thermostat Cover 1
2 |BGB5787-M6x20 Flange Bolt M6x20 7
3 |PJ00000906010100 Aluminum Washer ¢6x¢12x1.5 1
4 |BGB5787-M6x%12 Flange Bolt M6x12 1
5 |PJ00000911011900 Oil Seal 10x20x5 1
6 |PJ00000907100300 Clamp [l (®10) 2
7 |P004000190060000 Water Pipe I 1
8 |PJ00000908010800 Pin @4x21 1
9 |P003000197080000 Water Pump Drive Gear 1
10 |PJ00000906001300 Washer ®10.3x¢@17x1 2
11 |P001010937000000 Bearing HK1010 1
12 |P004000190050000 Inlet Water Joint, Cylinder 1
13 |PJ00000912014300 O-Ring 33.4x2.4 1
14 |BGB276-6000 Bearing 6000 2
15 [P003000197090000 Water Pump Driven Gear 1
16 |P003000197310000 Water Pipe I 1
17 |PJO0000907300300 WATER PIPE CLIP ¢20~¢32 4
18 |P003C00197330000 Water Pipe Il 1
19 |PJ00000908020100 DOWEL PIN ¢8x12 2
20 |P003000197320000 Water Pipe [l 1
21 |P003000197040000 Water Pump Cover 1
22 |PJ00000912016300 O-Ring 60x3 1
23 |P0030001971A0000 Water Seal 1
24 |P003000197010000 Impeller, Water Pump 1
25 |P004000194110000 Thermostat Cover 1
26 |BGB5787-M6x20 Flange Bolt M6x20 2

14. MAGNETO

E“." CROSSFIRE No. |PART No. DESCRIPTION QTY
1 |P003100311200700 Magnetic Motor Stator Assy 1
2 |BGB9074.14-M6x30 Screw M6x30 3
3 |P003000311100000 Magnetic Motor Rotor Assy 1
4 |P003C00311100000 Magnetic Motor Rotor Assy (For EFI) 1
5 |BGB70-M5x%12 Inner Hexangular Screw M5x12 4
6 |BGB93-5 2




15. EFI PARTS

E‘.-' CROSSFIRE 5 No. |PART No. DESCRIPTION QTYy
3 1 |PO03H00124010000 Intake Pipe Joint 1
2 |PJ00000904020301 Nut M8 2
3 |BGB70-M6x%20 Inner Hexangular Screw M6x20 2
4 |P004C00164300000 Fuel Injector Fixing Base 1
5 [P003C00165300000 Fuel Injector (28101823) 1
6 |P010000391500000 Inlet Temperature/Pressure Sensor 1
7 |BGB818-M4x8 Cross Recess Pan Head Screw M4x8 1
8 |P010000167010000 Tmap Pressure Plate (DELPHI) 1
9 [PJ00000912015100 O-Ring 44x2 1
10 |(BGB897-M8x35 Stud Bolt M8x35 2
11 |P003C001241A0000 Intake Pipe 1
12 |P003C00124120000 Collar [l 9x11x11.5 2
13 [PJ00000907300600 Clamp @40~@55 2
14 |P003C00164000100 Damper (D42-2) 1
15 |P010000391300000 Water Temperature Sensor 1

16. STARTER

L7 CROSSFIRE No. [PART No. DESCRIPTION ary
| P004000246000000 Starter Assy 1
2 |P003000244100000 Pulley Starter 1
3 |BGB9074.14-M6x16 Bolt M6x16 4

17. CYLINDER HEAD ASSEMBLY - INCLUDED PARTS

No. |PART No. DESCRIPTION QTY
1 |P003C001220A0000 Cylinder Head Comp 1
2 |BGB5787-M6x%12 Flange Bolt M6x12 4
3 [PJ00000906010100 Aluminum Washer ¢6x¢12x1.5 2
4 [BGB901-M8x45 Stud Bolt M8x45 2
5 |P002000122020000 Pressure Plate,Cam Shaft 1
6 [BGB9074.14-M6x16 3
7 |P002000931120000 Bolt Limit Board 1
8 [P002000333000000 Spark Plug (NGK DR8EA) 1
9 |BGB70-M8x45 Inner Hexangular Screw M8x45 2
10 [P0030001232A0000 Cylinder Head Left Cover 1
11 |P002000123230000 Fuel Shield Cover Comp 1
12 |BGB70-M6%25 Inner Hexangular Screw M6x25 2
13 [BGB70-M6x%20 Inner Hexangular Screw M6x20 5
14 [(PJ0O0000912017700 O-Ring 107x2.4 1
15 [PJ00000912016100 O-Ring 58%2.4 2
16 |P002000123010000 Intake Valve Cover 1
17 |P002000123020000 Outlet Valve Cover 1
18 [P002000147110000 Intake Valve 1
19 [P002000147210000 Outlet Valve 1
20 |P002000147020000 Valve Spring Seat 2
21 |P002000147040000 Valve Outer Spring 2
22 (P002000147030000 Valve Inner Spring 2
23 |P002000147050000 Fuel Shield Cover Comp 2
24 |P002000147070000 Valve Cotter Seat 2
25 |P002000147130000 Valve Lock Clip 4
26 |P0020001441A0000 Valve Rocker Assy 2
27 |PJO0000906040200 Crinkle Washer 2
28 |P002000144030000 Rocker Shaft I 1
29 |PJ00000912010700 O-Ring 9%x2 1
30 |P002000144040000 Rocker Shaft Il 1
31 |P002000122070000 Pressure Plate,Rocker Shaft 1
32 [(BGB5783-M6x14 1
33 |P002000141000000 Cam Shaft Comp 1
34 |BGB276-6004Z Bearing 6004Z 1
35 |BGB276-6005 Bearing 6005 1
36 |P003G00190090000 Thermostat Cover 1
37 [(BGB5787-M6x20 Flange Bolt M6x20 5
38 |P004000194110000 Thermostat Cover 1
39 |P010000391300000 Water Temperature Sensor 1




